

PABRON THROAT TABLETS

- ◆ PABRON THROAT TABLETS quickly melt in the mouth and are fast-acting to relieve sore throat and swelling.
- ◆ The tablets can be taken anywhere as they do not need to be ingested with water.

Indication

Tonsillitis, pharyngitis (sore throat, and swollen throat), stomatitis

Dosage and administration

Take the following dose by chewing or dissolving the drug in the mouth.

For adults (aged 15 years or older), take 2 tablets at a time, 3 times a day in the morning, afternoon and evening.

For children (aged 7 to 14 years), take 1 tablet 3 times daily, in the morning, afternoon, and evening.

Under 7 years: Do not take

Precaution

- Comply with the prescribed dosage and administration instructions.
- This medicine can be taken before or after meals.
- Children aged 7 years or older should take this medicine under the supervision of their guardian, if instructed to take this medicine.

How to take out the tablets

Press the convex part of the PTP sheet containing the tablet firmly with your fingertips, break the aluminum foil on the back side, and take out the tablets.

(If the tablets are inadvertently taken together with the PTP sheet containing them, it will lead to unexpected accidents, such as the sharp edge sticking into the esophageal mucosa.)

Ingredient

In 6 tablets

Tranexamic acid 750mg

Dipotassium Glycyrrhizinate 63mg

Nicotinamide 60mg

Pyridoxine hydrochloride (vitamin B₆) 50mg

Riboflavin (vitamin B₂) 12mg

Excipients

Cellulose, anhydrous silicic acid, corn starch, D-mannitol, crospovidone, aspartame (L-phenylalanine compound), acesulfame K, sucralose, citric acid, magnesium stearate, flavoring, starch sodium octenyl succinate

Precaution

No need to worry if you have yellow urine after taking the drug because it is caused by the vitamin B₂ contained in the drug.

Precautions

When not to use the product

(If you do not follow these instructions, the current symptoms may worsen or adverse reactions are more likely to occur.)

- This medicine should not be taken together with any of the following medicines:
 - internal medicines containing glycyrrhiza or its main component glycolyl
(Swelling, increased blood pressure, or myopathy may occur.)
 - internal medicines containing Tranexamic Acid
(Oral remedies for rhinitis, cold medicine, antipyretic analgesics expectorants, etc.)
- Do not take this medicine for a long time.

Consultation

- The following persons should contact a physician, dentist, pharmacist, or registered salesperson for a consultation before administration.
 - Patients undergoing medical treatment from a physician or dentist.
 - Pregnant women or women suspected of being pregnant.

The elderly.

Patients who have experienced allergic symptoms associated with drugs, etc.

Persons with the following symptoms:

oedema

Persons diagnosed as having the following

hypertension, heart disease, kidney disease, patients with blood clots (cerebral thrombosis, myocardial infarction, thrombophlebitis, etc), patients who may develop thrombosis

- If the following symptoms are observed after taking this drug, these may be adverse reactions, so immediately discontinue the use of this drug, and show this document to your physician, dentist, pharmacist, or registered salesperson for a consultation.

Skin: rash/redness, itching

Gastrointestinal system: nausea/vomiting, heartburn, loss of appetite or increased appetite, stomach discomfort

Neuropsychiatric system: dizziness

Urinary system: frequent urination

- The following serious symptoms may occur in rare cases. In such cases, immediately seek medical aid.
Pseudoaldosteronism, myopathy: In addition to listlessness, numbness, stretched feeling, and stiffness of hands and feet, feeling of weakness and muscular pain will appear and gradually progress
- The following symptoms may be observed after taking this drug. If these symptoms persist or worsen, discontinue the use of this drug, and show this document to your physician, dentist, pharmacist, or registered salesperson for a consultation.
diarrhea
- When symptoms do not improve even after taking this medicine for 5 to 6 days, stop taking this medicine and consult a physician, dentist, pharmacist or registered salesperson, being sure to take this instruction leaflet with you.

Precautions for storage and handling

- Avoid direct sunlight, and store the product in a cool place with little humidity.
- Store the product beyond the reach of children.
- Do not transfer the drug to other containers. (It may lead to misuse or quality deterioration.)
- After opening the inner bag (Aluminum bag), store it in a place where it will not be exposed to light, such as returning it to a box, in order to prevent discoloration due to light.
- Do not use the product past the expiration date. Take this medicine within 6 months after opening the inner (aluminum) bag, even if it is within the expiry date. (To maintain quality)

11

【Disclaimer on Multilingual Product Information】

- This product is a pharmaceutical product approved under a Japanese law, the Law for Ensuring the Quality, Efficacy and Safety of Drugs and Medical Devices, with a view to its sale and use in Japan.
- Multilingual product information is a translation of the product labeling written in Japanese and provided for your information only. It does not warrant that its contents and the product itself conforms to laws and regulations in countries other than Japan.
- Multilingual product information is a tentative translation by the provider (or Our Company), and may be modified or altered without notice.
- The provider (or Our Company) assumes no responsibility for any occurred problem attributable to the contents of the multilingual product information.